
                                                                                                                                     
                                                                                                        Atul Bioscience Limited 

 
 ENVIRONMENTAL CLEARANCE COMPLIANCE REPORT 

OF STIPULATED CONDITIONS OF ENVIRONMENTAL CLEARANCE 

EC No:  SIAIMH/IND2/152225/2020 

Period – From June-2021 to Nov-2021 

EC 
condition 

No. 
Condition 

 
Compliance status 

 

 Specific Conditions  

I.  

PP to implement the Guidelines for 
restoration of manufacturing industries after 
Lockdown period issued by Ministry of Home 
Affairs, National Disaster Management 
Authority on 09.05.2020. 
[...]
1. Bar screen: It is provided for the removal of fine and 

course waste particles from the effluent. 

2. Oil and Grease Trap: The effluent from the Plant enters 

through oil & grease traps, which arrests the heavy 

sludge, oil & grease .The oil & grease being light 

material floats above and it is separated by using oil 

skimmer. 

3. Collection Tank (30 KL): The effluent from oil & grease 

traps enters the collection tank. This tank is used as 

effluent holding. 

4. Equalization Tank (30 KL) : In Equalization tank the 

effluent is homogenized and Neutralized to pH 7.00 with 

the help of Caustic or HCl. Diffusers are installed for 

mixing the contents.   

5. DAF (Capacity 110 KLD): Dissolved Air Flotation (DAF) with 

Pipe Flocculator process is used for removal of suspended 

solids. It is a gravity separation process whereby the 

separation of two phases is achieved by increasing the 

specific gravity difference of the two phases. This is 

achieved by attaching micro air bubbles, brought about by 

saturating water with air under pressure, and then 

expanding the water stream through valves to atmospheric 

pressure. These micro bubbles nucleate onto the solid 

particles to be separated, thus lowering the specific 

gravity and allowing contaminants to rise to the surface. 

6. Aeration Tank- 1 (Capacity 200 KL) & 2 (Capacity 80 KL): 

It consists of the Aerobic Bio-reactor is a biological 

treatment unit in which the dissolved organic matter is 

destroyed by micro-organisms in the presence of oxygen. 

The treatment process employed in the bio-reactor is 

balkrishna_kadam
Text Box
Annexure II - ETP- ZLD process description and equipment flow chart




activated sludge process. Compressed air is provided by 

Twin lobe blowers through air diffusers installed in the 

aeration tank. Air diffusers are tubular membrane 

diffusers that transfer very fine bubbles of air into the 

contents of the aeration tank. Oxygen present in the air 

is easily utilized by micro-organisms for their survival 

and degradation of the organic matter present in the 

effluent. The activated sludge process is named so, 

because there is a production of an activated mass of 

microorganisms capable of stabilizing a waste aerobically. 

Organic waste is introduced into a reactor, where an 

aerobic bacterial culture is maintained in suspension. The 

organic matter is decomposed by the aerobic bacteria with 

the help of oxygen supplied by the Air Blowers. The 

aerobic condition is maintained by using either diffused 

which helps to maintain the mixed liquor in a completely 

mixed regime. 

7. MBR (Membrane Bioreactor) Capacity – 110 KLD: The MBR is 

essentially a high MLSS (10,000-20,000 mg TSS/l) activated 

sludge process with an integral solid liquid separation 

mechanism, the membrane unit. Each standard membrane unit 

is comprised of two separate sections, a membrane case and 

a diffuser case. The membrane case contains a number of 

manifold flat-panel membrane cartridges with an average 

porosity of 0.4 microns and an effective porosity of 0.1 

microns. The bottom diffuser case supports the membrane 

case and houses a coarse-bubble diffuser. The permeate 

stream from MBR will be sent for further treatment (UF & 

RO). RAS pump is provided to recirculate the concentrated 

MLSS back to aeration. The excess sludge is sent to sludge 

holding tank. 

8. Filter Press: The sludge collected is filtered through 

filter press and clear water is taken back into feed tank 

(Equalization Tank).   Dried sludge from filter press will 



be sent to CHWTSDF (Mumbai waste management limited, 

Taloja)  

9.  Pressure sand filter (PSF): Treated water or effluent 

from the treated water tank is fed to PSF. It is ideal for 

filtration of water having very fine suspended matter like 

mud, rust particles and biological growth. PSF is a vessel 

constructed of welded mild steel and provided with manhole 

with cover / top and bottom flanged covers, supports, raw 

water distributor, under drain collection and backwash 

water jet system. Treated water flows downwards through 

the filter bed, and the turbidity and Suspended matter is 

retained on the sand surface. Filtered water is evenly 

collected by an under drain system in the bottom of the 

vessel and flows through the outlet to service. At normal 

flow-rates a clean filter bed presents little resistance 

to the passage of water but the suspended matter is 

removed from the water, steady rise in the loss of head 

occurs across the bed. Cleaning of filter bed is effected 

by passing a reverse upward flow of water through the 

filter for approximately 3 to 5 minutes. 

10. Activated Carbon filter (ACF): Treated water will be 

transferred to activated carbon filter. Activated carbon 

filter consists of a vertical pressure vessel fitted with 

a set of frontal pipe and valves, different type of 

filtration media will be supported by layers of graded 

under bed consisting of pebbles and gravels, a top 

distributor to distribute the incoming water uniformly 

throughout the cross section of the filter and an under 

drain system to collect filtered water. This will be 

pressurized filter with backwash arrangement. 

11. Ultra filtration (UF): UF is TSS removal and disinfection 

membrane. UF membranes are porous and allow only coarser 

solutes (macromolecules) to be rejected. All types of 

microorganisms as viruses and bacteria and all types of 



particles can be removed by this process. The filtered 

water will be passed through a UF system before entering 

the RO plant. The Ultra filtration is considered as a pre-

treatment to RO system this will reduce scaling and 

fouling of RO system. UF system maintains the output water 

SDI < 3 and removes the colloidal particles. To maintain 

UF flux CEB system will be provided with periodic backwash 

and Chemical Enhanced Backwash. Operation of UF system 

will be automatic and PLC based. 

12. Reverse Osmosis (Two stages, Capacity 110 KLD): Reverse 

osmosis (RO) is a most commonly used membrane filtration 

method that removes many types of large molecules and ions 

from effluents by applying pressure to the effluents when 

it is on one side of a selective membrane. RO is used to 

remove specific dissolved organic constituents remaining 

after advanced treatment of influent with different pre-

filters. RO system can operate at very high efficiency 

with respect to TDS. In addition, it also removes residual 

organic molecules, turbidity, bacteria and viruses. The 

feed water shall be then pumped by means of a RO Feed pump 

& a high pressure pump through the MCF followed by 

membrane assembly. With required pressure and flow, water 

passes through RO modules. Permeate from the system is 

collected in a permeate water storage tank & balance goes 

to the reject stream which is further treated or is 

collected in a reject water storage tank. Anti-scalant, 

SMBS and Acid / Alkali dosing systems are provided for 

proper functioning of RO system. For cleaning of RO 

membranes CIP system is included 

13. Multi-effect Evaporator (Two stage, Capacity – 22 KLD): 

The MEE is a multi-stage thermal separation system. This 

compact unit combines a heat exchanger, an external 

separator, and a vacuum system with a condenser for vapors 

generated. It is designed to operate as a forced 



circulation, suppressed boiling evaporator. The flash 

evaporator is a forced circulation suppressed boiling 

evaporator utilizing a shell and tube heat exchanger to 

heat the product to above its boiling temperature.  

Boiling is prevented from taking place on the heat 

transfer area by applying a backpressure to the outlet and 

the product is then flashed into a separator. The flash 

vapours that result are condensed in a surface condenser 

and the concentrated product is pumped out of the 

separator. For products, which tend to crystallize during 

concentration or those that contain a high percentage of 

suspended solids, flash evaporation is the most suitable 

method.  

By using liquid static head above the heat exchanger or a 

special orifice piece in the discharge line, vaporization 

is arrested until the product liquor flashes into the 

separator. Any crystallization then occurs and a suspended 

slurry results. High liquid velocity flow combined with 

induced turbulence deters scaling on heat transfer 

surfaces, and promotes longer production runs. The 

solution with crystals is taken to centrifuge for salt 

separation and the salts are reused in the process. A part 

of mother liquor separated from the Centrifuge is 

circulated back to appropriate stage of MEE. Remaining 

part of mother liquor is evaporated using Agitated Thin 

Film Dryer (ATFD) to prevent the build-up of COD and TSS 

in the MEE system by the means of recirculated mother 

liquor. 

14. ATFD (Capacity 11 KLD): ATFD is the ideal apparatus for 

continuous processing of concentrated material to dry 

solids. ATFD is consist of cylindrical, vertical body with 

heating jacket and a rotor inside of the shell which is 

equipped with rows and pendulum blades all over the length 

of the dryer. The hinged blades spread the wet feed 



product in a thin film over the heated wall. The 

turbulence increases as the product passes through the 

clearance before entering calming zone situated behind the 

blades as the heat will transfer from jacket to main shell 

under the smooth agitation water/solvent will evaporate 

and liquid will convert to slurry, to cake or to dry 

powder or flex. The vapours produced rise upward, counter-

currently to the liquid and pass through Cyclone separator 

mounted of vapour outlet of ATFD. Further these vapours 

will be condensed in condenser and recovered as 

condensate. System will be operated under vacuum for 

temperature sensitive products and atmospheric condition 

for normal drying. 

 

Effluent Data 

Parameters UOM Inlet Outlet 

pH   < 4 6.5-8.5 

TSS ppm 700 < 100 

TDS ppm 10000 < 500 

COD ppm 10000 < 250 

BOD ppm 3000 < 100 

Oil & grease ppm 10 < 10 

 

        

 

 

 

 

 

 



SR. NO. NAME OF EQUIPMENT Specification CAPACITY UOM QTY

1 Bar screen Chamber
Suitable Bar screen Chamber 
Spacing between bars: 10 mm. 
MOC: SS 304

2 1

2 Oil skimmer 2 1
3 Collection Tank RCC 30 KL 1
4 Equilisation tank RCC 30 KL 1

5 Effluent transfer pump

Type : Horizontal End Suction 
Back Pull out pump with single 
mechanical seal with API Plan 
II
Casing : CI
Impeller : SS 316
Shaft ; AISI 431
Shaft Sleeve : AISI 316
Body : SS 304
Impeller : SS 304

Cap.:5.5 m3/hr @ 10.0 m 
head

2

6
Air Blower for Aeration  Tank+ 
MBR with VFD 

Type :  Horizontal End Suction 
Back Pull out pump with single 
mechanical seal with API Plan 
II Casing : CI Impeller : SS 316 
Shaft ; AISI 431 Shaft Sleeve : 
AISI 316 

950.0 cu.m/hr @ 0.55 bar 2

7  Dissolved Air Flotation Unit  

DAF Suitable for handing 5.5 
m3/hr flow with 700 ppm 
maximum TSS with Pipe 
Flocculator and recirculation 
pump as per OEM 

110 KL 1

8 Sludge recirculation Pumps 

Type :  Horizontal End Suction 
Back Pull out pump with single 
mechanical seal with API Plan 
II Casing : CI Impeller : SS 316 
Shaft ; AISI 431 Shaft Sleeve : 
AISI 316 

22.0 m3/hr @ 10 m head m3/hr 2

9 Permeate  Pumps with VFD 

Type :  Horizontal End Suction 
Back Pull out pump with single 
mechanical seal with API Plan 
II Casing : CI Impeller : SS 316 
Shaft ; AISI 431 

4 - 17 m3/hr @ 10.0m head 2

10
Filter Press Feed pump for 
Chemical Sludge 

Type : Screw with suitable 
TEFC motor 415 V, 3ph, 50 Hz, 
class F insulation Body : CI 

2.0 m3/hr @ 20.0m head 2

11 Filter Press Sachin  2.0 Cu.m/hr 1

ETP - ZLD EQUIPMENT DETAILS

Atul Bioscience Limited, Ambernath



SR. NO. NAME OF EQUIPMENT Specification CAPACITY UOM QTY

12 Air Diffusers in Aeration tank 
Aeration tank 
MOC : Silicon TYPE : Membrane 
Type 

1 Lot

13  Alum Dosing Pump for DAF  5 LPH @0.4 bar 1

14 Alum Dosing tank 200 Liter, HDPE 1

15 Agitator for alum dosing tank 
With drive NORD
Agitator: SS 304 

1

16 Poly Dosing Pump for DAF 5LPH @0.4 bar 1
17  Poly Dosing tank  100 Liter, HDPE 

18  Agitator for Poly dosing tank 
With drive NORD
Agitator: SS 304 

1

19 Citric Acid Dosing Pump 1
20 Citric Acid Dosing Tank  500 Liter, HDPE 1

21
 Agitator for Citric Acid dosing 
tank 

With drive NORD
Agitator: SS 304 

1

22 Hypo Dosing Pump 1

23  DWPE Dosing Pump 100LPH @0.4 bar 1
24 DWPE Dosing Tank  500 Liter, HDPE 1

25 Agitator for DWPE dosing tank 
With drive NORD Agitator: SS 
304

1

26 Aeration Tank -1 RCC 200 KL 1
27 Aeration Tank -2 RCC 80 KL 1
28 MBR Back pulse Tank 1500 Liter, HDPE 1
29  MBR tank MS Epoxy 12 Cu.m 1

30
 Membrane Modules with 
Traverse, connection Kit 

PVDF, UF, 0.04 micron, outside 
in hollow fiber Area – @ 550 

m2 

1 Lot

31 Tube settler Feed pump 5 (m3/hr)25 (m head) 2

32 Flash Mixer TANK MSFRP
0.3 * 0.2* (1.5 +0.5) (L*B * 
(SWD + FB) (M))

1

33 Agitator SS 316 1

34 Flocculator TANK MSFRP
1.2 * 1.5* (1 +0.5) (L*B * 
(SWD + FB) (M))

1

35 Agitator SS314 1

36 Tube Settler TANK With Media MSFRP
2* (2.5 +0.5) (Dia * (SWD + 
FB) (M))

1

37 Dosing pump  - PAC  PP 5 (LPH @ 2.5 Kg/cm2) 2
38 Dosing Tank - PAC HDPE 200 (Litres) 1

39
Dosing Tank Agitator - 
Coagulant

SS 316 200 (Litres) 10

40 Dosing pump  - Poly  PP 5 (LPH @ 2.5 Kg/cm2) 2
41 Dosing Tank - Poly HDPE 100 (Litres) 1

42 Dosing Tank Agitator - Poly SS316 100 (Litres) 1

43 FIlter
44 Filter Feed tank HDPE 10 M3 1

Feed pump 5 (M3/Hr)25 (m head) 2 SS31645



SR. NO. NAME OF EQUIPMENT Specification CAPACITY UOM QTY

46 PSF  FRP 0.7 M DIA * 2.1 M HEIGHT 1

47 ACF FRP 1 M DIA * 1.5 M HEIGHT 1
ULTRAFILTRATION (UF) 
SYSTEM

48 UF Feed Tank HDPE 10 M3 1

50 Basket Strainer SS 316 4 (M3/Hr.) 1
51 UF Skids SS304 1 1

53 RC Tank HDPE 200 (Litres) 1
54 RC Tank - Agitator SS316 200 (Litres) 1

13 (m3/hr)
0.7 (kg/cm2) 

57 Dosing pump - NaOH PP 6 (LPH @ 2.5 Kg/cm2) 2
58 Dosing Tank - NaOH HDPE 100 (Litres) 1

59 Dosing Tank Agitator - NaOH SS316 100 (Litres) 1

60 Dosing pump - HCl PP 20 (LPH @ 2.5 Kg/cm2) 2
61 Dosing Tank - HCl HDPE 100 (Litres) 1
62 Dosing pump - NaOCl PP 6 (LPH @ 2.5 Kg/cm2) 2
63 Dosing Tank - NaOCl HDPE 100 (Litres) 1

64
UF Permeate Storage Tank / 
RO Feed Tank

HDPE 10 M3 1

REVERSE OSMOSIS (RO) 
SYSTEM

5 (m3/hr)
25 (m head) 

66 MCF for RO SS 316 4 (m3/hr) 2
67 Cartridges for MCF of RO-I PP 2 (No.) 2
68 Dosing Pump - Antiscalant PP 3 (LPH @ 2.5 Kg/cm2) 2
69 Dosing Tank - Antiscalant HDPE 100 (Litres) 1

70
Dosing Tank - Agitator -  
Antiscalant

SS 316 100 (Litres) 1

71 Dosing pump - SMBS PP 3 (LPH @ 2.5 Kg/cm2) 2
72 Dosing Tank - SMBS HDPE 100 (Litres) 1

73 Dosing Tank - Agitator -  SMBS SS 316 100 (Litres) 1

74 Dosing Pump - HCl PP 3 (LPH @ 2.5 Kg/cm2) 2
75 Dosing Tank - HCl HDPE 100 (Litres) 1

77 RO-I  Skids SS 304 1
78 RO Membranes Polyamide SWCLD 4040 18
79 RO Pressure Vessels FRP 3

RO - I Feed Pumps with motor 2

2SS316

SS316

55 4.5 (m3/hr) 2

256

5 (m3/hr)49 2

52 HYDRACAPMAX80 1

SS316

PVDF

SS316

CI

UF Feed Pumps with motor

UF Modules

RC pump with motor

Air blower - UF Skid

76
RO-I High Pressure Pumps with 
motor

65

4 (m3/hr)280 (M head) 



SR. NO. NAME OF EQUIPMENT Specification CAPACITY UOM QTY

80 Victaulic Couplings SS 316 1 Lot
81 RO-I Reject Storage Tank RCC DDE 1

83 MCF for RO SS 316 1.5 (m3/hr) 2
84 Cartridges for MCF of RO-II PP 1 (No.) 2
85 Dosing Pump - Antiscalant PP 3 (LPH @ 2.5 Kg/cm2) 2
86 Dosing Tank - Antiscalant HDPE 100 (Litres) 1

87
Dosing Tank - Agitator -  
Antiscalant

SS 316 100 (Litres) 1

88 Dosing Pump - HCl PP 3 (LPH @ 2.5 Kg/cm2) 2
89 Dosing Tank - HCl HDPE 100 (Litres) 1

91 RO-II  Skids SS 304 1
92 RO Membranes Polyamide SWCLD 4040 6
93 RO Pressure Vessels FRP 1
94 Victaulic Couplings SS 316 1Lot 
95 CIP Tank HDPE 1000 (Litres) 1
96 CIP Tank - Agitator SS 316 1000 (Litres) 1

98 MCF for RO CIP SS 316 22 (m3/hr) 1
99 Cartridges for CIP MCF PP 7 (No.) 7

100 RO Permeate Storage Tank HDPE 20M3 1

101
RO-II Reject Storage Tank / 
MEE Feed Tank

RCC DDE 1

1.2 (m3/hr) 

25 (M head) 

105
Flash vessel / Vapour Separator 
and other accessories

SS316 2

108
Vacuum pump(Water ring type) 
with motor and accessories

Body – CI / Wetted Parts - SS 

316L
2

111 Salt Settling Tank SS316 1

2

2

2

SS316

SS316

SS316

2

Surface condenser (Shell and 
Tube) unit with accessories.

Concentrate pump with motor 
and accessories

MEE Feed Pump with Motor 
and other Accessories.

Pre-heaters and other 
accessories

Evaporator calandrias and 
other accessories

Circulation pumps with motor 
and accessories
Condensate pump with motor 
and accessories

Duplex

Duplex

SS 304

Duplex

Tubes – Titanium Gr.II Seamless 
(1.2 mm thk.)Tube sheet – 

SS316 with Ti Outer shell- SS 

1 (m3/hr)25 (M head)

2

2

2

2

2

2109
Shell – SS 316 L Tube Sheet – 

SS316 

103

Tubes – Titanium Gr.II Seamless 
(1.2 mm thk.)Tube sheet – 

SS316 with Ti Cladding Outer 
104

102

RO - II Feed Pumps with motor

RO-II High Pressure Pumps 
with motor

CIP MCF Pump with motor

82

90

97 22 (m3/hr)40 (m head) 

1.4 (m3/hr)500 (M head) 

1.5 (m3/hr)25 (m head)

110

107

106

1 (m3/hr)25 (M head)

170 (m3/hr)5 (M head)



SR. NO. NAME OF EQUIPMENT Specification CAPACITY UOM QTY

15
ATFD Vacuum pump(Water 
ring type) with motor and 
accessories

SS 316 2

116 CIP Tank SS316 1

117
CIP pump with motor and 
accessories

SS 316 2

118
Colling Tower with other 
accessories

FRP 1

119 Air Compressor 1

2

1

ATFD Feed Pump

ATFD System

ATFD Condensate pump with 
motor and accessories

2

Duplex

SS 304114 0.5 (m3/hr)25 (M head)

112 0.5 (m3/hr)25 (M head)

Shell - SS 316 
Rotor – SS 316
 Jacket – SS 316

113



UF/RO 
section

pH: 3-5
COD: 10000 mg/l
BOD: 3000 mg/l
TSS: 700 mg/l

BOD: 2400 mg/l
COD: 7000 mg/l
SS: 70 mg/l

pH: 6.5-8.5
BOD: 100 mg/l
COD: 250 mg/l

ETP - Biological section



PERMEATE

FOR REUSE

TO CHWTSDF

          PERMEATE

CONDENSATE

UF / RO FEED
TANK

FLASH MIXER 
/ 

FLOCCULATO
R / TUBE 

FILTER FEED 
TANK PSF / ACF

FILTER 
WATER 

STORAGE  
TANK

UF SKID

UF PERMEATE 
STORAGE 
TANK (RO 

FEED)

RO-1 
RO-1 REJECT 

TANKRO-2 

RO- PERMEATE TANK 

RO-2 REJECT 
TANK
(FEED TO 
MEE)

UF/RO(110 CMD)/MEE (22 CMD)SECTION FLOW CHART

MEE -
STAGE 1

MEE-
STAGE 2

ATFD

ATFD
SOLID



 

                                                                                                             
 

 

Annexure – XI 

EHS Policy 

 

 

 

 

 

 

 

 





 

                                                                                                             
 

 

 

Annexure – XII 

Rain water harvesting proposal 

 

 

 

 

 

 

 





 

                                                                                                             
 

 

 

Annexure – XIII 

Noise monitoring report 

 

 

 

 

 

 

 





 

                                                                                                             
 

 

 

Annexure – XIV 

Few site photos showing green belt. 

 

 

 

 

 

 

 



Site Greenbelt photographs 











 

                                                                                                             
 

 

Annexure –  XV 

Medical examination report 

 

 

 

 

 

 

 

 























 

                                                                                                             
 

 

 

Annexure – XVI 

MWML Membership certificate 

 

 

 

 

 

 

 





 

                                                                                                             
 

 

Annexure – XVII 

Mock drill report – Nov 2021 

 

 

 

 

 

 

 

 



 
Name of the factory                                  :- Atul Bioscience limited 
 
Address of the factory                              :- Plot N-37, Additional Ambernath Industrial Area 
                                                                            MIDC, Anand Nagar, Ambernath (East) 421506, 